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¥ % BB IRA I JW50 3.8V 1890/2010mAh 7. 1/7. 6Wh (min/typ)
4 AR Chinese
Name of Sample | & 5 Lithium ion polymer battery JW50 3.8V 1890/2010mAh 7.1/7.6Wh(min/typ)
English
M duth 5 1118060256
Sample No.
ESTR V) KB CRED T EAT
Consignor SCUD (Fujian) Electronics Co., Ltd.
A F#4 BB G RTATRA
Manufacturer SCUD (Fujian) Electronics Co., Ltd.
I AR ETRRIEMIEST RBRAHAET I
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS "Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3
. BEATE (S TRIBHEROEIS SR
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
¥ B . i
il Wn, HENE A
Appearance Silvery and yellow Aluminun-plastics shell
3y b > b
#iz B 92018-06-25 AL B} 2018-06-26 ~ 2018-07-06
Accepted Date I'est Date
o B T BERSHL; AR Pl ; vl ; A B HS i 78 e ; s ligc
SR Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
LK, ZFATTEEEE (T REETEE MR R FERET
ST/SG/AC. 10/11/Rev. 6 38. 3FrHEBE K,
ﬂ;ﬂﬂ%ﬁ:\. The sample has passed the test items of UNITED NATIONS "Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6
Conclusion 38.3
H T (Date) : 2018-07-06
ey 7S IS s iRechargeable Single Cell Battery.
p’
Comment ’S}%\J/‘L
FiE4pdu Mﬁ;%ﬁﬁ's
Consignor \ 350015
Post Code
Add ﬁ?ﬂ e
ress -?ﬁ y
oAt A Rt Lk ﬂr 3%
Approver: ik Checker: Comp1 lcr
R

Title:

BS TR (Vice chief enginecer)
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% N fT Standard i tor Th o 4—\ = %Ii
No ame o est requirement or The Tost B It c (&l R n
) ltems Clause Number of Standard est kesu onclusion emar
l}ﬁ_ﬁg}l}ﬂ «;‘(ﬂ-’l;fx’:;%ﬁ;%f&%!ﬁﬂiﬂ%mﬁﬁm%ﬂmm
. ; T ST/SG/AC. 10/11/Rev. 6 38. 3 HRET. 1 IR I ok
1 }E’E{ﬁw UN Manual of Tests and Criteria gggfjff{p(]!r1dix | Ry /
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.1| Bee
simulation Passed
1?_(;%13 (;)G‘i;ﬁzm%%i;éﬁifwﬂi&% ;&P%ﬁuﬁm
pro— Ty ST/SG/AC. 10/11/Rev. 6 38. 3 RIET. 2 WLk 2
2 ) AL UN Manual of Tests and Criteria ;':;(Eﬁ.;\é;ppnclix 9 s /
Thermal test  |[s7/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.2|° ’ Pasasd
!;B‘{;‘;f};” (;‘i‘-'J;Ié;ﬁﬂiﬁi%i’éﬁﬁjmEiﬁﬂﬂi&t;ﬁﬁﬂmﬁ
e TA) ST/SG/AC. 10/11/Rev. 6 38. 3 RHT. 3 R 3
3 . ﬁdj UN Manual of Tests and Criteria S{igffﬁ;:\é;poll(lix 3 Fay 8 /
Vibration ST/SG/AC. 10/11/Rev. 6 Sectlion 38.3 Test T.3 -L ’ ' PagEed
119_135;1 (/J\ J/fa ﬁ’&ﬁ*ﬁ%}.&%ﬂﬂﬁlﬁﬁﬂ%&ﬂmm
e THE) ST/SG/AC. 10/11/Rev. 6 38.3 RIT. 4 LB 4
4 UN Manual of Tests and Criteria o el Pras
Shock ST/SG/AC. 10/11/Rev. 6 Section 38,3 Test T.4|°CC 'ppendix 4 [,;f{;d /
l?l_tg)l;ﬁl ({%:J;Té:m'ﬁ;%iéﬁﬂFﬁjﬁﬁdﬂiﬂﬂ;ﬁ#m&ﬂi
/ T-A) ST/SG/AC. 10/11/Rev. 6 38. 3 HRIRT. 5 W 5
5 S UN Manual of Tests and Criteria ’ én:(lfﬁfr()p;miix 5 % /
External short |s1/s6/AC. 10/11/Rev.6 Section 38.3 Test T.5| ) P
circuit o
I?_i-;}’}l;%ﬂ f;(J/ik}%@}}eﬁmﬁuﬁgm%mmﬂ
A T ST/SG/AC. 10/11/Tev. 6 38. 3 RKT. 6 WL 6
6 H UN Manual of Tests and Criteria ,jt‘(lf{-f;\g;pem“x 6 ks /
Crush ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.6] Pa-C;se d
T;;f})[;ﬂ (?&-‘J;fiﬁ’&%%/ﬂé%m@iﬂ-’Yéﬂfﬁ(\&ﬁnﬁi?ﬁ
o T ST/SG/AC. 10/11/Rev. 6 38.3 RIGT. 7 71, b =5
7 L UN Manual of Tests and Criteria #t:}f{jf;pZI]dix 7 s i/
Overcharge ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.7| Paisani
1?_(’1;;!;1 (i)ﬁ'tl;ﬁ&%ﬁ%%mﬁ‘lﬂﬁ(‘}? ﬂ;ﬁ%n#%‘dﬂ
e FY ST/SG/AC. 10/11/Rev. 6 38.3 RHKT. 8 W 8
8 J'%L'EIJHEE‘ UN Manual of Tests and Criteria ’ i,gjff snidix 8 {‘_.-*% f
Forced discharge |s1/s6/AC. 10/11/Rev. 6 Section 38.3 Test T.8 | CC PP Bacad
F )| E{Zﬁ%ﬁ’- PRESIRAE:20°C-23°C IR BT : /%
TegkEmiltonmeri Ambient temperature:20°C-23°C;Ambient humidity:/%
Condition
R A ,
. T
ﬁ\@#&zﬁ"}%% - est‘ Item‘ .
Subcontracted Test RELERE & #F / R /
Condition Subcontracted | Name Post Code
Laboratory P it / w75 /
Address Tel

o L L%

F
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A5 1 ¥R B 4 A ol FEE AL
No. Name of Test Items Altitude simulation
e Sl s
A i & B =
#uﬁ:\' *_%%%‘%} ﬁgfl-\ﬂ'] efore ﬁ%}; After }ﬁ"_%:}ﬁk ;EU%%E‘ _p::‘f_&‘
Y5 Sample Status RE F R RE FF#- R /E | Mass Loss | Residual |ZL %
Sample Mass ocv Mass oCv OCV  |Other
No. /g v /g v 1% 1% Event
1ICYCTE A A .
001 | jycperi® | 28.6277 | 4.36 | 28.6270 | 4.36 0.00 | 100.00 | ©
VO AT
002 | oyl otk | 28.8082 | 4.31 | 28.8046 | 4.31 0.01 | 100.00 | o
003 | opepi®Rh | 286610 | 4.31 | 28.6575 | 434 0.01 | 100.00 | o
004 | joycpoiid 1 28,7023 | 4.35 | 28.6991 | 4.35 0.01 | 100.00 | o
005 | oyepoiani | 28.6280 | 4.33 | 28.6245 | 4.33 0.01 | 100.00 | o
1CYCHEAS A A =
006 | 1ovc ports s | 28.5233 | 4.36 | 28.5197 | 4.36 0.01 | 100.00 | o
007 | joycrirst | 287410 | 430 | 28.7374 | 4.30 0.01 | 100.00 | ©
VCSE A A
008 | joerrirrl o | 28.7588 | 4.36 | 28.7545 | 4.36 0.01 | 100.00 | ©
009 | oyeroid sl ] 28.4350 | 4.36 | 28.4321 | 4.36 0. 01 100.00 | ©
010 | joqcrori®®® | 28.5940 | 4.37 | 28.5900 | 4.37 0.01 | 100.00 | o
v 1o ¢ This space intentionall
J‘ red = ! icf’t“h!u:ikl“ ’

FiE: Lk V-IRA D-fA R-REL F-RK 0-RMF. RRA. AWK, RRE. TAX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

§F <o v 2L\
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left blank
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B% ; BAAA LA | Al
No. Name of Test Items Thermal test
e 3l “ys
. . S#T Before B AR
BE|  #pas | N Defie R A | g | | St
%5 Sample Status RE | FFRLE RE Fr3& 9 /E | Mass Loss| Residual | 3,
Sample Mass ocv Mass ocv OCV  |Other
No. /g i /g IV % /%  |Event
001 | oycprcdhi® 1286270 | 4.36 | 28.6272 | 4.36 0.00 | 100.00 | o
002 | oeShERE | 28,8046 | 4.31 | 28.8047 | 4.31 0.00 | 100.00 | o
003 | jopcniise 28,6575 | 4.34 | 28.6578 | 4.34 0.00 | 100.00 | o
004 | oy paiifi® | 28.6991 | 4.35 | 28.6994 | 4.35 0.00 | 100.00 | o
005 | oeriasiit 1286245 | 4.33 | 28.6241 | 4.33 0.00 | 100.00 | o©
006 | jopepoiinit | 28.5197 | 4.36 | 28.5195 | 4.36 0.00 | 100.00 | o©
007 | |oyeprast o 128.7374 | 430 | 28.7374 | 4.30 0.00 | 100.00 | o
008 | joyoper® | 28.7545 | 4.36 | 28.7547 | 4.36 0.00 | 100.00 | o
009 | joroiEst 1284321 | 4.3 | 28.4325 | 4.36 0.00 | 100.00 | o
010 | joSpouksit | 28.5900 | 4.37 | 28.5905 | 4.37 0.00 | 100.00 | ©
:/l' FQ_EF This space intentionally

HE: LR V-IBA D-fRK R-#Z Pk 0-Z k. R4, TR, RARE. RAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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NO. 1118060256

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Firec O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

5/11
23 3 BAMAA M4 | )
No. Name of Test Items Vibration
#a | Hans RET Defore | ABE A gk | faes| S
S5 Sample Status RE FrE#w/E| JE | 34 d/E | Mass Loss | Residual | 3
Sample Mass ocyv Mass oCcv ocv Other
No. /g Y g A% 1% 1Y% Event
001 | ookt o |28.6272| 4.36 | 28.6274 | 4.36 0.00 | 100.00 | o
002 | |ooomen 288047 | 4.31 | 28.8048 | 4.31 0.00 | 100.00 | o
003 | opomdsn 286578 | 4.34 | 28.6581 | 4.34 0.00 | 100.00 | o
004 | o PomERE 1986994 |  4.35 | 28.6997 | 4.35 0.00 | 100.00 | o
005 | ekl o |28.6241| 4.33 | 286242 | 4.33 0.00 | 100.00 | o
006 | yeroeent o 28.5195| 4.36 [ 28.5197 | 4.36 0.00 | 100.00 | o
007 | |yeresit o |28.7374| 430 | 28.7375 [ 4.30 0.00 | 100.00 [ o
008 | oy por A o 128.7547 | 4.36 | 28.7549 | 4.36 0.00 | 100.00 | o
009 | it o |28.4325 | 4.36 | 28.4327 | 4.36 0.00 | 100.00 | o
010 | oo rd it o 128.5905 | 4.37 | 28.5908 | 4.37 0.00 | 100.00 | o
Ll R
FiE: Lk V-IRA DR R-25Z F-R K 0-Lik. LRA. MK, FakZ. fik,

NI g Y ')
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NO. 1118060256

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

6/11
i ] R B 4 A ity
No. 4 Name of Test Items Shaok
e . XIE A Before RI/E After JFHE Fl b, e
P Sample Sta?us B® | FAREE| RE JF#&-9, )& | Mass Loss | Residual | F
Sample Mass OCV | Mass ocv OCV | Other
N /g A% /g A% 1% 1% Event
001 | joyerornsl | 286274 4.36 | 28.6277 | 4.36 0.00 | 100.00 | o
002 | joueroid®t | 28.8048 | 4.31 | 28.8049 | 4.31 0.00 | 100.00 | o
003 | jeprpiired o | 28.6881| 4.31 | 28.6582 | 4.34 0. 00 100.00 | o
004 | jopemra®l | 28.6997| 4.35 | 28.6998 | 4.35 0. 00 100.00 | o
005 | jeyeriih® | os6242|  4.33 | 28.6244 | 4.33 0.00 | 100.00 | o
006 | ieonprsi® | 28.5197| 4.36 | 28.5198 | 4.36 0.00 | 100.00 | o
007 | tecriart 287375 430 | 28.7374 | 4.36 0.00 | 100.00 | o
008 | joremrirl | 287549 | 436 | 28.7545 | 4.36 0. 00 100.00 | o
009 | vepinl | 284327 | 436 | 28.4324 | 4.36 0.00 100.00 | o
010 | reycropierod o | 28.5008 | 4.37 | 28.5002 | 4.37 0. 00 100.00 | o
J'FﬁfFThis S:J“](:rli:;}IL::I‘E(immIly
iz Lt V-IRA D-MRIR R-2EZ F-RK 0-LiR. RLBA. MR, faki. fiek,

T “NO e Ly |
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5 5 AR B 4 AR HNEL R o

. Name of Test Items External short circuit
Hfath GRS GRS LY AL
Sample No. Sample Status ian I'ixtcrn/a%Tcmpcraturc Other Event

001 lCYérFE???ﬁﬁgucl 98. 5 0

002 ICYéCP:S???ZE:Eged 08.1 0

003 ICY({'C?:E???;E;E&{Q({ 58.4 0

004 IC\éCEETTff;;?god 58.6 O

005 ICYé(;{ﬁﬁjﬁfgcd 58.1 0

006 IC&é(’I&’ﬁﬁfc{E:\%god 58.2 0

iy iCY(l,'CI\;E???fE:E"ged 58.3 0

i 1C\:LPﬁTTT§II%bed 58.2 0

009 lL\({LrETT?ﬁTEUd 58.0 0

010 1cyéL;{Eﬁj\(ﬁﬁ'Ew 58. 1 0
PR 28 This space intentionally left

blank

Fix: D-AR R-E F-RK -k, RARK. L3
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

o ™ ]
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F% : RRTA 24| HE
No. Name of Test Items Crush
¥ v = e
Ry Ham s % B R EER Y
Sample No. Sample Status - xtcrr;aﬂc cmperature Other Event
1CYC 50%%%hE '
011 ICYC 50% Capacity 23.9 0
‘ 1CYC 50%ZHE .
012 1CYC 50% Capacity 23.6 0
; 1CYC 50%%5 4t e
013 1CYC 50% Capacity 23.8 0
1CYC 50%%Ht -
014 1CYC 50% Capacity 23.9 0
015 1CYC 50%% 4 23 9 0

1CYC 50% Capacity

This space intentionally left

blank

Fik: D-MRAR F-ALK 0-RAHA. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

o\ ¥

ay
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A5 , BRAAR LA | dAd
No. Name of Test Items Overcharge
k5 Bk H A%
Sample No. Sample Status Other Event
1CYCHEAFE
016 1CYC Fully charged 0
ICYCEEA TR
017 1CYC Fully charged ©
ICYCHE AT
018 1CYC Fully charged ©
1CYCHEA TR
019 1CYC Fully charged Q
50CYCSEA T
020 50CYC Fully charged Q
50CYCHEAT AR
021 30CYC Fully charged 0
’ 50CYCHE AT
022 50CYC Fully charged 0
50CYCSEA 7o H
023 50CYC Fully charged 0
DR This space intentionally left blank

HiE: DRIk F-ARK 0-LMEik. LATK,

Note: D-Disassembly F-Firc O-No Disassembly & No Fire.

o\

r)
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a3 ’ HnR B 4 A GG
No. Name of Test Items Forced discharge

*:f‘ﬂ%%% #ﬂq’%%} _ﬁ_%%%
Sample No. Sample Status \ -
Other Event

1CYC5E AT
024 ICYC Fully discharged 0

7 1CYCSEAST i,
025 ICYC Fully discharged 0

026 1CYCHE A
ICYC Fully discharged 0

027 1CYCHEAS T
ICYC Fully discharged 0

028 1CYCHE AT
1CYC Fully discharged 0

1CYC5E AT
029 1CYC Fully discharged 0

030 ICYCHE AT
* 1CYC Fully discharged 0

031 ICYCHEA T,
1CYC Fully discharged 0

032 1CYCHE AL L
1CYC Fully discharged 0

033 1CYCHE AT A
* 1CYC Fully discharged 0

034 50CYCHEA L
50CYC Fully discharged 0

035 50CYCHE AT,
: 50CYC Fully discharged 0

036 50CYCHEATi /L
50CYC Fully discharged 0

037 50CYCHE AL
50CYC Fully discharged 0

038 50CYCHE 4T HE
H0CYC Fully discharged 0

o S0CYCHE A i HL
e 50CYC Fully discharged 0

040 50CYCHE AL
50CYC Fully discharged ©

041 50CYCHE AR
50CYC Fully discharged 0

042 50CYCHE4 TR
50CYC Fully discharged 0

043 50CYCHE AT HL
50CYC Fully discharged 0

&z D-fRIK F-RK 0-TMIK. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

A WiV EY LA W 4
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